



Manoj Jhalani

Joint Secretary & CVO

Telefax : 23063687

E-mail : manoj.jhalani@nic.in



भारत सरकार
स्वास्थ्य एवं परिवार कल्याण मंत्रालय
निर्माण भवन, नई दिल्ली - 110011
Government of India
Ministry of Health & Family Welfare
Nirman Bhavan, New Delhi - 110011

D.O. No.: 7(13) /2014 NRHM-I (Part-II)
Dated: 06th July 2016

Dear Colleagues,

You are aware implementation of Free Drug Service Initiative (FDSI) has been a key priority to reduce out of pocket expenditure. For effective implementation Free Drug Service Initiative, one of the pre-requisite is facility-wise EDL. To facilitate States/UTs, Ministry has prepared an indicative facility-wise EDL based on NLEM-2015. I hope State/UTs will find this useful. However, State may modify the same as per their epidemiology and financial and implementation capacities.

With regards,

Yours sincerely

(Manoj Jhalani)

Encl.: as above

All Additional Chief Secretaries/ Principal Secretaries/ Health Secretaries of State/ UTs

Copy to: MD (NHM) - All States/UTs

National Health Mission

Facility Wise Essential Drug List

Sub Centre

Sub Centre

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
Local anesthetics			
1.	Lignocaine	P,S,T	Topical forms 2-5%
Analgesics, antipyretics, non steroidal anti inflammatory medicines, medicines used to treat gout and disease modifying agents used in rheumatoid disorders			
2.	Diclofenac	P,S,T	Tablet 50 mg
3.			Injection 25 mg/ml
4.	Paracetamol	P,S,T	Tablet 500 mg
5.			Tablet 650 mg
6.			All licensed oral liquid dosage forms and strengths
Anti allergic and medicines used in anaphylaxis			
7.	Cetirizine	P,S,T	Tablet 10 mg
8.	Chlorpheniramine	P,S,T	Tablet 4 mg
			Oral liquid 2 mg/5 ml
Intestinal Anti helminthes			
9.	Albendazole	P,S,T	Tablet 400 mg
10.	Diethylcarbamazin (Antifilarial)	P,S,T	Tablet 50 mg
11.			Tablet 100 mg
Anti bacterial			
12.	Ciprofloxacin	P,S,T	Tablet 250 mg
13.			Tablet 500 mg
14.	Gentamicin	P,S,T	Injection 10 mg/ml
15.			Injection 40 mg/ml
16.	Metronidazole	P,S,T	Tablet 200 mg
17.			Tablet 400 mg
18.	Amoxicillin	P,S,T	Capsule 250 mg
19.			Capsule 500 mg
20.			Oral liquid 250 mg/5 ml
Anti Malarial Drugs			
21.	Chloroquine	P,S,T	Tab 150 mg
22.	Primaquine	P,S,T	Tablet 2.5 mg
23.			Tablet 7.5 mg
24.			Tablet 15 mg
25.	Artesunate (A) + Sulphadoxine - Pyrimethamine (B). Combi pack (A+B)	P,S,T	1 Tablet 25 mg (A) + 1 Tablet (250 mg + 12.5 mg) (B)
			1 Tablet 50 mg (A) + 1 Tablet(500 mg + 25 mg) (B)
			1 Tablet 100 mg (A) + 1 Tablet(750 mg + 37.5 mg) (B)
			1 Tablet 150 mg (A) + 2 Tablet(500 mg + 25 mg) (B)
			1 Tablet 200 mg (A) + 2 Tablet(750 mg + 50 mg) (B)

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
			+ 37.5 mg) (B)
Anti anemia medicines			
26.	Ferrous salts	P,S,T	Tablet equivalent to 60 mg of elemental iron
27.			Oral liquid equivalent to 25 mg of elemental iron/ml
28.	Ferrous salt (A) + Folic acid (B)	P,S,T	Tablet 45mg elemental iron (A) +400 mcg (B)
29.			Tablet 100 mg elemental iron (A) + 500 mcg (B)
30.			Oral liquid 20 mg elemental iron(A) + 100 mcg (B)/ml
31.	Folic acid	P,S,T	Tablet 5 mg
Dermatological medicines (Topical)			
32.	Framycetin	P,S,T	Cream 0.5%
Disinfectants and antiseptics			
33.	Ethyl alcohol(Denatured)	P,S,T	Solution 70%
34.	Hydrogen peroxide	P,S,T	Solution 6%
35.	Methylrosanilinium chloride(Gentian Violet)	P,S,T	Topical preparation 0.25% to 2%
36.	Povidone iodine	P,S,T	Solution 4% to 10%
37.	Bleaching powder	P,S,T	Containing not less than 30% w/w of available chlorine (as per I.P)
38.	Potassium permanganate	P,S,T	Crystals for topical solution
Gastrointestinal medicines			
39.	Ranitidine	P,S,T	Tablet 150 mg
40.	Domperidone	P,S,T	Tablet 10 mg
41.	Dicyclomine	P,S,T	Tablet 10 mg
42.	Oral rehydration salts	P,S,T	As licensed
43.	Zinc sulphate	P,S,T	Dispersible Tablet 20 mg
Anti-infective medicine			
44.	Ciprofloxacin	P,S,T	Drops 0.3 %
45.			Ointment 0.3%
Oxytocics and Antioxytocics			
46.	Methylergometrine	P,S,T	Tablet 0.125 mg
47.	Misoprostol	T (Delivery point sub centre)	Tablet 100 mcg
Solutions correcting water, electrolyte disturbances			
48.	Water for Injection	P,S,T	Injection
Vitamins and minerals			

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
49.	Ascorbic acid(Vitamin C)	P,S,T	Tablet 100 mg
50.			Tablet 1000 IU,
51.	Cholecalciferol	P,S,T	Tablet 60000 IU
52.			Oral liquid 400 IU/ml
53.			Capsule 5000 IU
54.	Vitamin A	P,S,T	Capsule 50000 IU
55.			Capsule 100000 IU
56.			Oral liquid 100000 IU/ml
57.	Phytomenadione (Vitamin K1)	P,S,T	Injection 10 mg/ml

National Health Mission

Facility Wise Essential Drug List

Primary Health Centre

Primary Health Centre

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
General anesthetic and oxygen			
1.	Oxygen	P,S,T	Inhalation (Medicinal gas)
Local anesthetics			
2.	Lignocaine	P,S,T	Topical forms 2-5%
3.			Injection 1%
4.	Lignocaine (A) + Adrenaline (B)	P,S,T	Injection 1% (A) + 1:200000 (5mcg/ml) (B)
5.			Injection 2% (A) + 1:200000 (5mcg/ml) (B)
Preoperative medication and sedation for short term procedures			
6.	Atropine	P,S,T	Injection 0.6 mg/ml
7.	Midazolam	P,S,T	Tablet 7.5 mg
8.			Tablet 15 mg
9.			Oral liquid 2 mg/ml
Analgesics, antipyretics, non steroidal anti inflammatory medicines, medicines used to treat gout and disease modifying agents used in rheumatoid disorders			
10.	Acetylsalicylic Acid	P,S,T	Tablet 300 mg to 500 mg
11.			Effervescent/ Dispersible/ Enteric
12.			coated Tablet 300 mg to 500 mg
13.	Diclofenac	P,S,T	Tablet 50 mg
14.			Injection 25 mg/ml
15.	Ibuprofen	P,S,T	Tablet 200 mg
16.			Tablet 400 mg
17.			Oral liquid 100 mg/5 ml
18.	Mefenamic acid	P,S,T	Capsule 250 mg
19.			Capsule 500 mg
20.	Paracetamol	P,S,T	Tablet 500 mg
21.			Tablet 650 mg
22.			All licensed oral liquid dosage forms and strengths
23.			Injection 150 mg/ml
24.			Suppository 80 mg
25.			Suppository 170 mg
Anti allergic and medicines used in anaphylaxis			
26.	Adrenaline	P,S,T	Injection 1 mg/ml
27.	Cetirizine	P,S,T	Tablet 10 mg
28.			Oral liquid 5 mg/5 ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
29.	Chlorpheniramine	P,S,T	Tablet 4 mg
30.			Oral liquid 2 mg/5 ml
31.	Dexamethasone	P,S,T	Tablet 0.5 mg
32.	Hydrocortisone	P,S,T	Powder for Injection 100 mg
33.	Pheniramine	P,S,T	Injection 22.75 mg/ml
34.	Prednisolone	P,S,T	Tablet 5 mg
35.			Tablet 10 mg
36.	Prednisolone	P,S,T	Drops 0.1%
37.			Drops 1%
Antidotes and other substances used in poisoning			
38.	Activated charcoal	P,S,T	Powder (as licensed)
39.	Atropine	P,S,T	Injection 1 mg/ml
40.	Snake venom antiserum b) Lyophilized polyvalent	P,S,T	a) Injection
41.			b) Powder for Injection
42.	Pralidoxime chloride (2-PAM)	P,S,T	Injection 25 mg/ml
Anticonvulsants/ Antiepileptic			
43.	Carbamazepine	P,S,T	Tablet 100 mg
44.	Magnesium sulphate	S,T	Injection 500 mg/ml
45.	Diazepam	P,S,T	Oral liquid 2 mg/5 ml
46.			Injection 5 mg/ml
47.			Suppository 5 mg
48.	Phenobarbitone	P,S,T	Tablet 30 mg Tablet 60 mg
49.			Oral liquid 20 mg/5 ml
50.	Phenytoin	P,S,T	Tablet 50 mg
51.			Tablet 100 mg
52.			Tablet 300 mg
53.			ER Tablet 300 mg
54.			Injection 25 mg/ml
55.			Injection 50 mg/ml
56.	Sodium valproate	P,S,T	Tablet 200 mg
57.			Tablet 500 mg
Intestinal Anti-helminthics			
58.	Albendazole	P,S,T	Tablet 400 mg
59.			Oral liquid 200 mg/5 ml
60.	Diethylcarbamazin (Antifilarial)	P,S,T	Tablet 50 mg
61.			Tablet 100 mg
62.			Oral liquid 120 mg/5 ml
Antibacterial			
63.	Amoxicillin	P,S,T	Capsule 250 mg
64.			Capsule 500 mg
65.			Oral liquid 250 mg/5 ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
66.	Amoxicillin (A) + Clavulanic acid (B)	P,S,T	Tablet 500 mg (A) + 125 mg (B)
67.			Oral liquid 200 mg (A) + 28.5 mg (B)/5 ml
68.			Dry Syrup 125 mg (A) + 31.25 (B)/5 ml
69.	Ampicillin	P,S,T	Powder for Injection 500 mg
70.			Powder for Injection 1 g
71.	Benzathine benzylpenicillin	P,S,T	Powder for Injection 6 lac units
72.			Powder for Injection 12 lac units
73.	Benzyl penicillin	P,S,T	Powder for Injection 10 lac units
74.	Cefadroxil	P,S,T	Tablet 500 mg
75.			Tablet 1 g
76.			Oral liquid 125 mg/5 ml
77.	Cefazolin	P,S,T	Powder for Injection 500 mg
78.			Powder for Injection 1 g
79.	Ciprofloxacin	P,S,T	Tablet 250 mg
80.			Tablet 500 mg
81.			Oral liquid 250 mg/5ml
82.	Co-trimoxazole [Sulphamethoxazole (A) + Trimethoprim (B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B)
83.			Tablet 800 mg (A) + 160 mg (B)
84.			Oral liquid 200 mg (A) + 40 mg(B)/5 ml
85.	Doxycycline	P,S,T	Capsule 100 mg
86.	Gentamicin	P,S,T	Injection 10 mg/ml
87.			Injection 40 mg/ml
88.	Metronidazole	P,S,T	Tablet 200 mg
89.			Tablet 400 mg
90.			Oral liquid 200 mg/5 ml
91.	Nitrofurantoin	P,S,T	Tablet 100 mg
92.			Oral liquid 25 mg/5 ml
93.	Metronidazole	P,S,T	Tablet 200 mg
94.			Tablet 400 mg
95.			Injection 500 mg/100 ml
96.			Oral liquid 200 mg/5 ml
Antifungal medicines			

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type	
97.	Clotrimazole	P,S,T	Pessary 100 mg	
98.	Fluconazole		Tablet 100 mg	
99.			Tablet 50 mg	
100.			Tablet 200 mg	
101.			Tablet 150 mg	
102.			Oral liquid 50 mg/5 ml	
103.			Tablet 400 mg	
Anti-malarial medicines				
104.	Artemether (A) + Lumefantrine (B)	P,S,T	Tablet 40 mg (A) + 240 mg (B)	
105.			Tablet 80 mg (A) + 480 mg (B)	
106.			Tablet 20 mg (A) + 120 mg (B)	
107.			Oral liquid 80 mg (A) + 480 mg(B)/5 ml	
108.	Artesunate	P,S,T	Powder for Injection 60 mg	
109.			Powder for Injection 120 mg	
110.	Artesunate (A) + Sulphadoxine - Pyrimethamine (B). Combi pack (A+B)	P,S,T	1 Tablet 25 mg (A) + 1 Tablet (250 mg + 12.5 mg) (B)	
111.			1 Tablet 50 mg (A) + 1 Tablet(500 mg + 25 mg) (B)	
112.			1 Tablet 100 mg (A) + 1 Tablet(750 mg + 37.5 mg) (B)	
113.			1 Tablet 150 mg (A) + 2 Tablet(500 mg + 25 mg) (B)	
114.			1 Tablet 200 mg (A) + 2 Tablet(750 mg + 37.5 mg) (B)	
115.	Chloroquine	P,S,T	Tablet 150 mg	
116.			Oral liquid 50 mg/5 ml	
117.	Clindamycin	P,S,T	Capsule 150 mg	
118.			Capsule 300 mg	
119.	Primaquine	P,S,T	Tablet 2.5 mg	
120.			Tablet 7.5 mg	
121.			Tablet 15 mg	
122.	Quinine	P,S,T	Tablet 300 mg	

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
123.			Injection 300 mg/ml
Anti-pneumocystosis and anti-toxoplasmosis medicines			
124.	Co-trimoxazole [Sulphamethoxazole (A) + Trimethoprim(B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B)
125.			Tablet 800 mg (A) + 160 mg (B)
126.			Oral liquid 200 mg (A) + 40 mg(B)/5 ml
Prophylaxis of Migraine			
127.	Flunarizine	P,S,T	Tablet 5 mg
128.			Tablet 10 mg
Antianaemia medicines			
129.	Ferrous salts	P,S,T	Tablet equivalent to 60 mg of elemental iron
130.			Oral liquid equivalent to 25 mg of elemental iron/ml
131.	Ferrous salt (A) + Folic acid (B)	P,S,T	Tablet 45mg elemental iron (A) +400 mcg (B)
132.			Tablet 100 mg elemental iron (A) + 500 mcg (B)
133.			Oral liquid 20 mg elemental iron(A) + 100 mcg (B)/ml
134.	Folic acid	P,S,T	Tablet 5 mg
135.	Hydroxocobalamin	P,S,T	Injection 1 mg/ml
Cardiovascular medicines (Medicines used in angina)			
136.	Glyceryl trinitrate	P,S,T	Sublingual tablet 0.5 mg
137.		S,T	Injection 5 mg/ml
138.	Isosorbide dinitrate	P,S,T	Tablet 5 mg
139.			Tablet 10 mg
140.	Clopidogrel	P,S,T	Tablet 75 mg
Antihypertensive medicines			
141.	Amlodipine	P,S,T	Tablet 2.5 mg
142.			Tablet 5 mg
143.			Tablet 10 mg
144.	Atenolol	P,S,T	Tablet 50 mg
145.			Tablet 100 mg
146.	Enalapril	P,S,T	Tablet 2.5 mg
147.			Tablet 5 mg
148.	Propanalol	P,S,T	Tablet 40 mg
149.			Tablet 80 mg
150.			Tablet 10 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
151.	Labetalol	P,S,T	Injection 5 mg/ml
Medicines used in shock and heart failure			
152.	Dobutamine	S,T	Injection 50 mg/ml
153.	Dopamine	S,T	Injection 40 mg/ml
Dermatological medicines (Topical)			
154.	Clotrimazole	P,S,T	Cream 1%
155.	Methylrosanilinium chloride(Gentian Violet)	P,S,T	Topial preparation 0.25% to 2%
156.	Povidone iodine	P,S,T	Solution 4% to 10%
157.	Silver sulphadiazine	P,S,T	Cream 1%
158.	Betamethasone	P,S,T	Cream 0.05%
159.			Cream 0.1%
160.	Calamine	P,S,T	Lotion (As per IP)
161.	Salicylic acid	P,S,T	Ointment 6%
162.	White Petrolatum	P,S,T	Jelly 100%
Scabicides and pediculicides			
163.	Permethrin	P,S,T	Lotion 1%
164.			Cream 5%
Disinfectants and antiseptics			
165.	Ethyl alcohol(Denatured)	P,S,T	Solution 70%
166.	Hydrogen peroxide	P,S,T	Solution 6%
167.	Methylrosanilinium chloride(Gentian Violet)	P,S,T	Topial preparation 0.25% to 2%
168.	Povidone iodine	P,S,T	Solution 4% to 10%
169.	Bleaching powder	P,S,T	Containing not less than 30% w/w of available chlorine (as per I.P)
170.	Glutaraldehyde	S,T	Solution 2%
171.	Potassium permanganate	P,S,T	Crystals for topical solution
Diuretics			
172.	Furosemide	P,S,T	Tablet 40 mg
173.			Oral liquid 10 mg/ml
174.			Injection 10 mg/ ml
175.	Hydrochlorothiazide	P,S,T	Tablet 25 mg
176.	Mannitol	P,S,T	Injection 10%
177.			Injection 20%
178.	Spironolactone	P,S,T	Tablet 25 mg
179.			Tablet 50 mg
Ear, nose and throat medicines			
180.	Ciprofloxacin	P,S,T	Drops 0.3 %
181.	Clotrimazole	P,S,T	Drops 1%
Gastrointestinal medicines			

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
182.	Omeprazole	P,S,T	Capsule 10 mg
183.			Capsule 20 mg
184.			Powder for oral liquid 20 mg
185.	Ranitidine	P,S,T	Tablet 150 mg
186.			Oral liquid 75 mg/5 ml
187.			Injection 25 mg/ml
188.	Domperidone	P,S,T	Tablet 10 mg
189.			Oral liquid 1 mg/ml
190.	Ondansetron	S,T	Tablet 4 mg
191.			Oral liquid 2 mg/5 ml
192.			Injection 2 mg/ml
193.	Dicyclomine	P,S,T	Tablet 10 mg
194.			Oral Solution 10mg/5ml
195.			Injection 10 mg/ml
196.	Hyoscine butylbromide	P,S,T	Tablet 10 mg
197.			Injection 20 mg/ml
198.	Bisacodyl	P,S,T	Tablet 5 mg
199.			Suppository 5 mg
200.	Ispaghula	P,S,T	Granules/ Husk/ Powder
201.	Lactulose	S,T	Oral liquid 10 g/15 ml
202.	Oral rehydration salts	P,S,T	As licensed
203.	Zinc sulphate	P,S,T	Dispersible Tablet 20 mg
Hormones, other endocrine medicines and contraceptives			
204.	Hydrocortisone	P,S,T	Tablet 5 mg
205.			Tablet 10 mg
206.			Injection 100 mg/ml
Contraceptives			
207.	Ethinylestradiol(A) + Levonorgestrel	P,S,T	Tablet 0.03 mg (A) + 0.15 mg (B)
208.	Ethinylestradiol(A) + Norethisterone	P,S,T	Tablet 0.035 mg (A) + 1 mg (B)
209.	IUD containing Copper	P,S,T	As licensed
210.	Condom	P,S,T	As per the standards prescribed in Schedule R of Drugs and Cosmetics rules, 1945
211.	Ethinylestradiol	P,S,T	Tablet 0.01 mg
212.			Tablet 0.05 mg
213.	Levonorgestrel	P,S,T	Tablet 0.75 mg
Diabetes mellitus			
214.	Glimepiride	P,S,T	Tablet 1 mg
215.			Tablet 2 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
216.	Insulin (Soluble)	P,S,T	Injection 40 IU/ml
217.	Intermediate Acting (NPH) Insulin	P,S,T	Injection 40 IU/ml
218.	Metformin	P,S,T	Tablet 500 mg
219.			Tablet 750 mg
220.			Tablet 1000 mg
221.	Premix Insulin30:70 Injection(Regular:NPH)	P,S,T	Injection 40 IU/ml
222.	Glucose (Hypoglycaemia)	P,S,T	Injection 25 %
Thyroid and Anti-thyroid medicine			
223.	Levothyroxine	P,S,T	Tablet 12.5 mcg to 150 mcg*
Anti-infective medicine			
224.	Ciprofloxacin	P,S,T	Drops 0.3 %
225.			Ointment 0.3%
226.	Erythromycin	P,S,T	Ointment 0.5%
227.	Gentamicin	P,S,T	Drops 0.3%
228.	Povidone iodine	P,S,T	Drops 0.6% & Drops 5%
229.	Proparacaine (Local anaesthetics)	P,S,T	Drops 0.5%
Oxytocics and Antioxytocics			
230.	Methylergometrine	P,S,T	Tablet 0.125 mg
231.			Injection 0.2 mg/ml
232.	Misoprostol	T	Tablet 100 mcg
233.			Tablet 200 mcg
234.	Oxytocin	S,T	Injection 5 IU/ml
235.			Injection 10 IU/ml
236.	Betamethasone(pre term labour)	P,S,T	Injection 4 mg/ml
237.	Nifedipine (pre term labour)	S,T	Tablet 10 mg
Psychotherapeutic medicines			
238.	Amitriptyline	P,S,T	Tablet 10 mg
239.			Tablet 25 mg
240.			Tablet 50 mg
241.			Tablet 75 mg
Medicines acting on the respiratory tract			
242.	Salbutamol	P,S,T	Tablet 2 mg
243.			Tablet 4 mg
244.			Oral liquid 2 mg/5 ml
245.			Respirator solution for use in nebulizer 5mg/ml
246.			Inhalation (MDI/DPI) 100 mcg/dose
Solutions correcting water, electrolyte disturbances			

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
247.	Glucose	P,S,T	Injection 5%
248.			Injection 10%
249.			Injection 25%
250.			Injection 50%
251.	Glucose (A) + Sodium chloride(B)	P,S,T	Injection 5% (A) + 0.9% (B) L
252.	Oral rehydration salts	P,S,T	As licensed
253.	Potassium chloride	P,S,T	Injection 150 mg/ml
254.			Oral liquid 500 mg/5 ml
255.	Ringer lactate	P,S,T	Injection (as per IP)
256.	Sodium bicarbonate	P,S,T	Injection (as per IP)
257.	Sodium chloride	P,S,T	Injection 0.9%
258.		S,T	Injection 0.45%
259.			Injection 3%
260.	Water for Injection	P,S,T	Injection
261.	Potassium chloride	P,S,T	Injection 150 mg/ml
262.			Oral liquid 500 mg/5 ml
Vitamins and minerals			
263.	Ascorbic acid(Vitamin C)	P,S,T	Tablet 100 mg
264.			Tablet 500 mg
265.	Calcium carbonate	P,S,T	Tablet 250 mg
266.			Tablet 500 mg
267.	Calcium gluconate	P,S,T	Injection 100 mg/ml
268.	Cholecalciferol	P,S,T	Tablet 1000 IU,
269.			Tablet 60000 IU
270.			Oral liquid 400 IU/ml
271.	Nicotinamide	P,S,T	Tablet 50 mg
272.	Pyridoxine	P,S,T	Tablet 10 mg
273.			Tablet 50 mg
274.			Tablet 100 mg
275.	Riboflavin	P,S,T	Tablet 5 mg
276.	Thiamine	P,S,T	Tablet 100 mg
277.			Injection 100 mg/ml
278.	Vitamin A	P,S,T	Capsule 5000 IU
279.			Capsule 50000 IU
280.			Capsule 100000 IU
281.			Oral liquid 100000 IU/ml
282.	Phytomenadione(Vitamin K1)	P,S,T	Tablet 10mg
283.			Injection 10 mg/ml
Others			
284.	Glycerin	P,S,T	Oral Liquid
285.	Rabies vaccine	P,S,T	

National Health Mission

Facility Wise Essential Drug List

Community Health Centre

Community Health Centre

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
General Anesthetic and Oxygen			
1.	Halothane	S,T	Inhalation
2.	Isoflurane	S,T	Inhalation
3.	Ketamine	P,S,T	Injection 10 mg/ml
4.			Injection 50 mg/ml
5.	Nitrous oxide	P,S,T	Inhalation
6.	Oxygen	P,S,T	Inhalation (Medicinal gas)
7.	Propofol	P,S,T	Injection 10 mg/ml
8.	Sevoflurane	T	Inhalation
9.	Thiopentone	P,S,T	Powder for Injection 0.5 g
10.			Powder for Injection 1 g
Local anesthetics			
11.	Lignocaine	P,S,T	Topical forms 2-5%
12.			Injection 1%
13.			Injection 2%
14.	Lignocaine (A) +Adrenaline (B)	P,S,T	Injection 1% (A) + 1:200000 (5mcg/ml) (B)
15.			Injection 2% (A) + 1:200000 (5mcg/ml) (B)
Preoperative medication and sedation for short term procedures			
16.	Atropine	P,S,T	Injection 0.6 mg/ml
17.	Glycopyrrrolate	S,T	Injection 0.2 mg/ml
18.	Midazolam	P,S,T	Tablet 7.5 mg
19.			Tablet 15 mg
20.			Oral liquid 2 mg/ml
21.			Injection 1 mg/ml
22.			Injection 5 mg/ml
Analgesics, antipyretics, non steroidal anti inflammatory medicines, medicines used to treat gout and disease modifying agents used in rheumatoid disorders			
23.	Acetylsalicylic Acid	P,S,T	Tablet 300 mg to 500 mg
24.			Effervescent/ Dispersible/ Enteric
25.			coated Tablet 300 mg to 500 mg
26.	Diclofenac	P,S,T	Tablet 50 mg
27.			Injection 25 mg/ml
28.	Ibuprofen	P,S,T	Tablet 200 mg
29.			Tablet 400 mg
30.			Oral liquid 100 mg/5 ml
31.	Mefenamic acid	P,S,T	Capsule 250 mg
32.			Capsule 500 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
33.	Paracetamol	P,S,T	Tablet 500 mg
34.			Tablet 650 mg
35.			All licensed oral liquid dosage forms and strengths
36.			Injection 150 mg/ml
37.			Suppository 80 mg
38.			Suppository 170 mg
Opioid analgesics			
39.	Tramadol	S,T	Capsule 50 mg
40.			Capsule 100 mg
41.			Injection 50 mg/ml
Medicines used to treat gout. Disease modifying agents and rheumatoid disorder			
42.	Sulfasalazine	S, T	Tablet 500 mg
43.	Allopurinol	P,S,T	Tablet 100 mg
44.			Tablet 300 mg
45.	Colchicine	P,S,T	Tablet 0.5 mg
46.	Hydroxychloroquine	ST	Tablet 200 mg
47.			Tablet 400 mg
48.	Methotrexate	S,T	Tablet 5 mg
49.			Tablet 7.5 mg
50.			Tablet 10 mg
Anti-allergic and medicines used in anaphylaxis			
51.	Adrenaline	P,S,T	Injection 1 mg/ml
52.	Cetirizine	P,S,T	Tablet 10 mg
53.			Oral liquid 5 mg/5 ml
54.	Chlorpheniramine	P,S,T	Tablet 4 mg
55.			Oral liquid 2 mg/5 ml
56.	Dexamethasone	P,S,T	Tablet 0.5 mg
57.			Injection 4 mg/ml
58.	Hydrocortisone	P,S,T	Powder for Injection 100 mg
59.	Pheniramine	P,S,T	Injection 22.75 mg/ml
60.	Prednisolone	P,S,T	Tablet 5 mg
61.			Tablet 10 mg
62.			Tablet 20 mg
Antidotes and other substances used in poisoning			
63.	Activated charcoal	P,S,T	Powder (as licensed)
64.	Atropine	P,S,T	Injection 1 mg/ml
65.	Naloxone	P,S,T	Injection 0.4 mg/ml
66.	Neostigmine	P,S,T	Injection 0.5 mg/ml
67.	Snake venom antiserum b) Lyophilizedpolyvalent	P,S,T	a) Injection
68.			b) Powder for Injection
69.	Pralidoxime chloride (2-PAM)	P,S,T	Injection 25 mg/ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
Anticonvulsants/ Anti-epileptics			
70.	Carbamazepine	P,S,T	Tablet 100 mg
71.			Tablet 200 mg
72.			CR Tablet 200 mg
73.			Tablet 400 mg
74.			CR Tablet 400 mg
75.			Oral liquid 100 mg/5 ml
76.			Oral liquid 200 mg/5 ml
77.	Diazepam	P,S,T	Oral liquid 2 mg/5 ml
78.			Injection 5 mg/ml
79.			Suppository 5 mg
80.	Magnesium sulphate	S,T	Injection 500 mg/ml
81.	Phenobarbitone	P,S,T	Tablet 30 mg
82.			Tablet 60 mg
83.			Oral liquid 20 mg/5 ml
84.	Phenytoin	P,S,T	Injection 200 mg/ml
85.			Tablet 50 mg
86.			Tablet 100 mg
87.			Tablet 300 mg
88.			ER Tablet 300 mg
89.			Oral liquid 30 mg/5 ml
90.			Oral liquid 125 mg/5 ml
91.			Injection 25 mg/ml
92.			Injection 50 mg/ml
93.			Tablet 200 mg
94.	Sodium valproate	P,S,T	Tablet 300 mg
95.			CR Tablet 300 mg
96.			Tablet 500 mg
97.			CR Tablet 500 mg
98.			Oral liquid 200 mg/5ml
			T
			Injection 100 mg/ml
Intestinal Anti-helminthics			
99.	Albendazole	P,S,T	Tablet 400 mg
100.			Oral liquid 200 mg/5 ml
101.	Mebendazole	P,S,T	Tablet 100 mg
102.			Oral liquid 100 mg/5 ml
103.	Diethylcarbamazin (Antifilarial)	P,S,T	Tablet 50 mg
104.			Tablet 100 mg
105.			Oral liquid 120 mg/5 ml
Anti-bacterial			
106.	Amoxicillin	P,S,T	Capsule 250 mg
107.			Capsule 500 mg
108.			Oral liquid 250 mg/5 ml
109.	Amoxicillin (A) +	P,S,T	Tablet 500 mg (A) + 125 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
	Clavulanic acid (B)		(B)
110.			Oral liquid 200 mg (A) + 28.5 mg (B)/5 ml
111.			Dry Syrup 125 mg (A) + 31.25 (B)/5 ml
112.			Powder for Injection 1 g (A) + 200 mg (B)
113.	Ampicillin	S,T	Powder for Injection 500 mg (A) +100 mg (B)
114.			Powder for Injection 500 mg
115.		P,S,T	Powder for Injection 1 g
116.	Benzathine benzylpenicillin		Powder for Injection 6 lac units
117.	P,S,T	Powder for Injection 12 lac units	
118.	Benzyl penicillin	P,S,T	Powder for Injection 10 lac units
119.	Cefadroxil	P,S,T	Tablet 500 mg
120.			Tablet 1 g
121.			Oral liquid 125 mg/5 ml
122.	Cefazolin	P,S,T	Powder for Injection 500 mg
123.			Powder for Injection 1 g
124.	Cefixime	S,T	Tablet 200 mg
125.			Tablet 400 mg
126.			Oral liquid 50 mg/5 ml
127.			Oral liquid 100 mg/5 ml
128.	Cefotaxime	S,T	Powder for Injection 250 mg
129.			Powder for Injection 500 mg
130.			Powder for Injection 1 g
131.	Ceftazidime	S,T	Powder for Injection 250 mg
132.			Powder for Injection 1 g
133.	Ceftriaxone	S,T	Powder for Injection 250 mg
134.			Powder for Injection 500 mg
135.			Powder for Injection 1 g
136.	Azithromycin	P,S,T	Tablet 250 mg
137.			Tablet 500 mg
138.			Oral liquid 200 mg/5ml
139.			Powder for Injection 500 mg
140.	Ciprofloxacin	P,S,T	Tablet 250 mg
141.			Tablet 500 mg
142.			Oral liquid 250 mg/5ml
143.			Injection 200 mg/100 ml
144.	Clarithromycin	S,T	Tablet 250 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
145.			Tablet 500 mg
146.			Oral liquid 125mg/5 ml
147.			Tablet 400 mg (A) + 80 mg (B)
148.	Co-trimoxazole [Sulphamethoxazole (A) + Trimethoprim (B)]	P,S,T	Tablet 800 mg (A) + 160 mg (B)
149.			Oral liquid 200 mg (A) + 40 mg(B)/5 ml
150.	Doxycycline	P,S,T	Capsule 100 mg
151.			Injection 10 mg/ml
152.	Gentamicin	P,S,T	Injection 40 mg/ml
153.			Tablet 200 mg
154.			Tablet 400 mg
155.	Metronidazole	P,S,T	Oral liquid 200 mg/5 ml
156.			Injection 500 mg/100 ml
157.			Tablet 100 mg
158.	Nitrofurantoin	P,S,T	Oral liquid 25 mg/5 ml
Antifungal medicines			
159.	Clotrimazole	P,S,T	Pessary 100 mg
160.			Tablet 100 mg
161.			Tablet 50 mg
162.			Tablet 150 mg
163.	Fluconazole	P,S,T	Tablet 200 mg
164.			Tablet 400 mg
165.			Oral liquid 50 mg/5 ml
166.			Tablet 125 mg
167.	Griseofulvin	P,S,T	Tablet 250 mg
168.			Tablet 375 mg
Antiviral medicines			
169.			Tablet 200 mg
170.	Acyclovir (Anti herpes)	P,S,T	Tablet 400 mg
Anti-protozoal Medicines			
171.			Tablet 200 mg
172.			Tablet 400 mg
173.	Metronidazole	P,S,T	Injection 500 mg/100 ml
174.			Oral liquid 200 mg/5 ml
Anti-malarial medicines			
175.			Tablet 40 mg (A) + 240 mg (B)
176.	Artemether (A) + Lumefantrine (B)	P,S,T	Tablet 80 mg (A) + 480 mg (B)
177.			Tablet 20 mg (A) + 120 mg (B)

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
178.			Oral liquid 80 mg (A) + 480 mg(B)/5 ml
179.	Artesunate	P,S,T	Powder for Injection 60 mg
180.			Powder for Injection 120 mg
181.	Artesunate (A) + Sulphadoxine - Pyrimethamine (B). Combi pack (A+B)	P,S,T	1 Tablet 25 mg (A) + 1 Tablet (250 mg + 12.5 mg) (B)
182.			1 Tablet 50 mg (A) + 1 Tablet(500 mg + 25 mg) (B)
183.			1 Tablet 100 mg (A) + 1 Tablet(750 mg + 37.5 mg) (B)
184.			1 Tablet 150 mg (A) + 2 Tablet(500 mg + 25 mg) (B)
185.			1 Tablet 200 mg (A) + 2 Tablet(750 mg + 37.5 mg) (B)
186.	Chloroquine	P,S,T	Tablet 150 mg
187.			Oral liquid 50 mg/5 ml
188.	Primaquine	P,S,T	Tablet 2.5 mg
189.			Tablet 7.5 mg
190.			Tablet 15 mg
191.	Quinine	P,S,T	Tablet 300 mg
192.			Injection 300 mg/ml
Anti-pneumocystosis and anti-toxoplasmosis medicines			
193.	Co-trimoxazole[Sulphamethoxazole (A) + Trimethoprim(B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B)
194.			Tablet 800 mg (A) + 160 mg (B)
195.			Oral liquid 200 mg (A) + 40 mg(B)/5 ml
Prophylaxis of Migraine			
196.	Flunarizine	P,S,T	Tablet 5 mg
197.			Tablet 10 mg
Antianaemia medicines			
198.	Ferrous salts	P,S,T	Tablet equivalent to 60 mg of elemental iron
199.			Oral liquid equivalent to 25 mg of elemental iron/ml
200.	Ferrous salt (A) + Folic acid (B)	P,S,T	Tablet 45mg elemental iron (A) +400 mcg (B)
201.			Tablet 100 mg elemental iron (A) + 500 mcg (B)
202.			Oral liq uid 20 mg elemental iron(A) + 100 mcg (B)/ml
203.	Folic acid	P,S,T	Tablet 5 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
204.	Hydroxocobalamin	P,S,T	Injection 1 mg/ml
205.	Hydroxyurea	P,S,T	Capsule 500 mg
206.	Iron sucrose	S,T	Injection 20 mg/ml
207.	Heparin	S,T	Injection 1000 IU/ml
208.			Injection 5000 IU/ml
209.	Phytomenadione(Vitamin K1)	P,S,T	Tablet 10mg
210.			Injection 10 mg/ml
211.	Tranexamic acid	P,S,T	Tablet 500 mg
212.			Injection 100 mg/ml
213.	Warfarin	S,T	Tablet 1mg
214.			Tablet 2 mg
215.			Tablet 5 mg
Cardiovascular medicines (Medicines used in angina)			
216.	Clopidogrel	P,S,T	Tablet 75 mg
217.	Glyceryl trinitrate	P,S,T	Sublingual tablet 0.5 mg
218.			Injection 5 mg/ml
219.	Isosorbide-5- mononitrate	P,S,T	Tablet 10 mg
220.			Tablet 20 mg
221.			SR Tablet 30 mg
222.			SR Tablet 60 mg
223.	Isosorbide dinitrate	P,S,T	Tablet 5 mg
224.			Tablet 10 mg
225.	Metoprolol	P,S,T	Tablet 25 mg
226.			Tablet 50 mg
227.			SR Tablet 25 mg
228.			SR Tablet 50 mg
229.	Lignocaine	S,T	Injection 2% (Preservative free for IV use)
230.	Verapamil	S,T	Tablet 40 mg
231.			Tablet 80 mg
232.			Injection 2.5 mg/ml
Antihypertensive medicines			
233.	Amlodipine	P,S,T	Tablet 2.5 mg
234.			Tablet 5 mg
235.			Tablet 10 mg
236.	Atenolol	P,S,T	Tablet 50 mg
237.			Tablet 100 mg
238.	Enalapril	P,S,T	Tablet 2.5 mg
239.			Tablet 5 mg
240.	Hydrochlorothiazide	P,S,T	Tablet 12.5 mg
241.			Tablet 25 mg
242.	Labetalol	P,S,T	Injection 5 mg/ml
243.	Methyldopa	P,S,T	Tablet 250 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
244.			Tablet 500 mg
245.	Ramipril	P,S,T	Tablet 2.5 mg
246.			Tablet 5 mg
247.	Sodiumnitroprusside	T	Injection 10 mg/ml
248.	Telmisartan	P,S,T	Tablet 20 mg
249.			Tablet 40 mg
250.			Tablet 80 mg
251.	Propranolol	P,S,T	Tablet 40 mg
252.			Tablet 10 mg
253.			Tablet 80 mg
Medicines used in shock and heart failure			
254.	Digoxin	S,T	Tablet 0.25 mg
255.			Oral liquid 0.05 mg/ml
256.			Injection 0.25 mg/ml
257.	Dobutamine	S,T	Injection 50 mg/ml
258.	Dopamine	S,T	Injection 40 mg/ml
259.	Noradrenaline	S,T	Injection 2 mg/ml
Antithrombotic medicine (Cardiovascular/ Cerebrovascular)			
260.	Acetylsalicylic acid	P,S,T	Effervescent/ Dispersible/ Enteric coated Tablet 75 mg
261.			Effervescent/ Dispersible/ Enteric coated Tablet 100 mg
262.			Effervescent/ Dispersible/ Enteric coated Tablet 150 mg
263.	Heparin	S,T	Injection 1000 IU/ml
264.			Injection 5000 IU/ml
265.	Atorvastatin (Hypolipidemic)	P,S,T	Tablet 10 mg
266.			Tablet 20 mg
267.			Tablet 40 mg
Dermatological medicines (Topical)			
268.	Clotrimazole	P,S,T	Cream 1%
269.	Methylrosanilinium chloride(Gentian Violet)	P,S,T	Topial preparation 0.25% to 2%
270.	Povidone iodine	P,S,T	Solution 4% to 10%
271.	Silver sulphadiazine	P,S,T	Cream 1%
272.	Betamethasone	P,S,T	Cream 0.05%
273.			Cream 0.1%
274.	Calamine	P,S,T	Lotion (As per IP)
275.	Benzoyl peroxide	P,S,T	Gel 2.5%
276.	Coal tar	P,S,T	Solution 5%
277.	Salicylic acid	P,S,T	Ointment 6%
278.	White Petrolatum	P,S,T	Jelly 100%
279.	Framycetin	P,S,T	Cream 0.5%

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
Scabicides and pediculicides			
280.	Permethrin	P,S,T	Lotion 1 %
281.			Cream 5 %
Diagnostic agents (Ophthalmic)			
282.	Fluorescein	S,T	Eye drop 1%
283.	Lignocaine	S,T	Eye drop 4%
284.	Tropicamide	S,T	Eye drop 1%
Diagnostic Radiocontrast			
285.	Barium sulphate	S,T	Oral liquid 100% w/v
286.			Oral liquid 250% w/v
Disinfectants and antiseptics			
287.	Cetrimide	P,S,T	Solution 20% (Concentrate for dilution)
288.	Chlorhexidine	P,S,T	Solution 5% (Concentrate for dilution)
289.	Ethyl alcohol(Denatured)	P,S,T	Solution 70%
290.	Hydrogen peroxide	P,S,T	Solution 6%
291.	Methylrosanilinium chloride(Gentian Violet)	P,S,T	Topial preparation 0.25% to 2%
292.	Povidone iodine	P,S,T	Solution 4% to 10%
293.	Bleaching powder	P,S,T	Containing not less than 30% w/w of available chlorine (as per I.P.)
294.	Glutaraldehyde	S,T	Solution 2%
295.	Potassium permanganate	P,S,T	Crystals for topical solution
ENT medicine			
296.	Budesonide	P,S,T	Nasal Spray 50 mcg/dose
297.			Nasal Spray 100 mcg/dose
298.	Ciprofloxacin	P,S,T	Drops 0.3 %
299.	Clotrimazole	P,S,T	Drops 1%
300.	Xylometazoline	P,S,T	Nasal drops 0.05 %
301.			Nasal drops 0.1 %
Gastrointestinal medicines			
302.	Omeprazole	P,S,T	Capsule 10 mg
303.			Capsule 20 mg
304.	Pantoprazole	S,T	Injection 40 mg
305.	Ranitidine	P,S,T	Tablet 150 mg
306.			Oral liquid 75 mg/5 ml
307.			Injection 25 mg/ml
308.	Domperidone	P,S,T	Tablet 10 mg
309.			Oral liquid 1 mg/ml
310.	Ondansetron	S,T	Tablet 4 mg
311.			Oral liquid 2 mg/5 ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
312.			Injection 2 mg/ml
313.			Tablet 10 mg
314.	Dicyclomine	P,S,T	Oral Solution 10mg/5ml
315.			Injection 10 mg/ml
316.			Tablet 10 mg
317.	Hyoscine butylbromide	P,S,T	Injection 20 mg/ml
318.			Tablet 5 mg
319.	Bisacodyl	P,S,T	Suppository 5 mg
320.	Lactulose	S,T	Oral liquid 10 g/15 ml
321.	Oral rehydration salts	P,S,T	As licensed
322.	Zinc sulphate	P,S,T	Dispersible Tablet 20 mg
Hormones, other endocrine medicines and contraceptives			
323.			Tablet 0.5 mg
324.	Dexamethasone	S,T	Injection 4 mg/ml
325.			Tablet 5 mg
326.	Hydrocortisone	P,S,T	Tablet 10 mg
327.			Injection 100 mg/ml
328.			Tablet 8 mg
329.			Tablet 16 mg
330.	Methylprednisolone	S,T	Tablet 32 mg
331.			Injection 40 mg/ml
332.			Tablet 5 mg
333.	Prednisolone	P,S,T	Tablet 10 mg
334.			Tablet 20 mg
Contraceptives			
335.	Ethinylestradiol(A) + Levonorgestrel	P,S,T	Tablet 0.03 mg (A) + 0.15 mg (B)
336.	Ethinylestradiol(A) + Norethisterone	P,S,T	Tablet 0.035 mg (A) + 1 mg (B)
337.	IUD containing Copper	P,S,T	As licensed
338.	Condom	P,S,T	As per the standards prescribed in Schedule R of Drugs and Cosmetics rules, 1945
339.			Tablet 0.01 mg
340.	Ethinylestradiol	P,S,T	Tablet 0.05 mg
341.	Levonorgestrel	P,S,T	Tablet 0.75 mg
Diabetes mellitus			
342.			Tablet 1 mg
343.	Glimepiride	P,S,T	Tablet 2 mg
344.	Insulin (Soluble)	P,S,T	Injection 40 IU/ml
345.	Intermediate Acting (NPH) Insulin	P,S,T	Injection 40 IU/ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
346.	Metformin	P,S,T	Tablet 500 mg
347.			Tablet 750 mg
348.			Tablet 1000 mg
349.	Premix Insulin30:70 Injection(Regular:NPH)	P,S,T	Injection 40 IU/ml
350.	Glucose (Hypoglycaemia)	P,S,T	Injection 25 %
351.	Norethisterone	P,S,T	Tablet 5 mg
Thyroid and antithyroid medicines			
352.	Carbimazole	P,S,T	Tablet 5 mg
353.			Tablet 10 mg
354.	Levothyroxine	P,S,T	Tablet 12.5 mcg to 150 mcg*
Section 23–Muscle relaxants and cholinesterase inhibitors			
355.	Neostigmine	S,T	Tablet 15 mg
356.			Injection 0.5 mg/ml
357.	Succinylcholine	S,T	Injection 50 mg/ml
358.	Vecuronium	S,T	Powder for Injection 4 mg
359.			Powder for Injection 10 mg
360.	Atracurium	S,T	Injection 10 mg/ml
Anti-infective medicine			
361.	Acyclovir	P,S,T	Ointment 3%
362.	Ciprofloxacin	P,S,T	Drops 0.3 %
363.			Ointment 0.3%
364.	Erythromycin	P,S,T	Ointment 0.5%
365.	Gentamicin	P,S,T	Drops 0.3%
366.	Povidone iodine	P,S,T	Drops 0.6% & Drops 5%
Mydriatics			
367.	Atropine	P,S,T	Drops 1%
368.			Ointment 1%
369.	Homatropine	P,S,T	Drops 2%
370.	Phenylephrine	P,S,T	Drops 5%
371.			Drops 10 %
372.	Tropicamide	P,S,T	Drops 1%
Oxytocics and Antioxytocics			
373.	Dinoprostone	S,T	Tablet 0.5 mg
374.			Gel 0.5 mg
375.	Methylergometrine	P,S,T	Tablet 0.125 mg
376.			Injection 0.2 mg/ml
377.	Misoprostol	T	Tablet 100 mcg
378.			Tablet 200 mcg
379.	Oxytocin	S,T	Injection 5 IU/ml
380.			Injection 10 IU/ml
381.	Betamethasone(pre term labour)	P,S,T	Injection 4 mg/ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
382.	Nifedipine(pre term labour)	S,T	Tablet 10 mg
Psychotherapeutic medicines			
383.	Amitriptyline	P,S,T	Tablet 10 mg
384.			Tablet 25 mg
385.			Tablet 50 mg
386.			Tablet 75 mg
387.	Fluoxetine	P,S,T	Capsule 10 mg
388.			Capsule 20 mg
389.	Lithium	S,T	Tablet 300 mg
390.	Sodium valproate	P,S,T	Tablet 200 mg
391.			Tablet 500 mg
392.	Clonazepam	P,S,T	Tablet 0.25 mg
393.			Tablet 0.5 mg
394.			Tablet 1 mg
395.	Clomipramine	S,T	Capsule 10 mg
396.			Capsule 25 mg
397.			Capsule 75 mg
398.	Risperidone	P,S,T	Tablet 1 mg
399.			Tablet 2 mg
400.			Tablet 4 mg
Medicines acting on the respiratory tract			
401.	Hydrocortisone	P,S,T	Injection 100 mg
402.			Injection 200 mg
403.	Ipratropium	P,S,T	Respirator solution for use in nebulizer 250 mcg/ml
404.			Inhalation (MDI/DPI) 20 mcg/dose
405.	Salbutamol	P,S,T	Tablet 2 mg
406.			Tablet 4 mg
407.			Oral liquid 2 mg/5 ml
408.			Inhalation (MDI/DPI) 100 mcg/dose
409.			Respirator solution for use in nebulizer 5mg/ml
410.	Tiotropium	P,S,T	Inhalation (MDI) 9 mcg/dose
411.			Inhalation (DPI) 18 mcg/dose
Solutions correcting water, electrolyte disturbances			
412.	Glucose	P,S,T	Injection 5%
413.			Injection 10%
414.			Injection 25%
415.			Injection 50%
416.	Glucose (A) + Sodium chloride(B)	P,S,T	Injection 5% (A) + 0.9% (B) L

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
417.	Oral rehydration salts	P,S,T	As licensed
418.	Potassium chloride	P,S,T	Injection 150 mg/ml
419.			Oral liquid 500 mg/5 ml
420.	Ringer lactate	P,S,T	Injection (as per IP)
421.	Sodium bicarbonate	P,S,T	Injection (as per IP)
422.	Sodium chloride	P,S,T	Injection 0.9%
423.		S,T	Injection 0.45%
424.			Injection 3%
425.	Water for Injection	P,S,T	Injection
Vitamins and minerals			
426.	Ascorbic acid(Vitamin C)	P,S,T	Tablet 100 mg
427.			Tablet 500 mg
428.	Calcium carbonate	P,S,T	Tablet 250 mg
429.			Tablet 500 mg
430.	Calcium gluconate	P,S,T	Injection 100 mg/ml
431.	Cholecalciferol	P,S,T	Tablet 1000 IU,
432.			Tablet 60000 IU
433.			Oral liquid 400 IU/ml
434.	Nicotinamide	P,S,T	Tablet 50 mg
435.	Pyridoxine	P,S,T	Tablet 10 mg
436.			Tablet 50 mg
437.			Tablet 100 mg
438.	Riboflavin	P,S,T	Tablet 5 mg
439.	Thiamine	P,S,T	Tablet 100 mg
440.			Injection 100 mg/ml
441.	Vitamin A	P,S,T	Capsule 5000 IU
442.			Capsule 50000 IU
443.			Capsule 100000 IU
444.			Oral liquid 100000 IU/ml
Others			
445.	Glycerin	P,S,T	Oral Liquid
446.	Rabies vaccine	P,S,T	
447.	Carboxymethylcellulose	P,S,T	Drops 0.5% & Drops 1 %
448.	Prednisolone(Antiinflammatory medicine)	P,S,T	Drops 0.1%
449.			Drops 1%
450.	Proparacaine (Local anaesthetics)	P,S,T	Drops 0.5%
451.	Acetazolamide(Miotics)	P,S,T	Tablet 250 mg
452.	Pilocarpine(Miotics)	P,S,T	Drops 2%
453.			Drops 4%
454.	Timolol(Miotics)	P,S,T	Drops 0.25%
455.			Drops 0.5%

National Health Mission

Facility Wise Essential Drug List

District Hospital

District Hospital

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
General Anesthetic and Oxygen			
1.	Isoflurane	S,T	Inhalation
2.	Ketamine	P,S,T	Injection 10 mg/ml
3.			Injection 50 mg/ml
4.	Nitrous oxide	P,S,T	Inhalation
5.	Oxygen	P,S,T	Inhalation (Medicinal gas)
6.	Propofol	P,S,T	Injection 10 mg/ml
7.	Sevoflurane	T	Inhalation
8.	Thiopentone	P,S,T	Powder for Injection 0.5 g
9.			Powder for Injection 1 g
Local Anesthetics			
10.	Bupivacaine		Injection 0.5%
11.			Injection 0.5% with 7.5% glucose
12.	Lignocaine	P,S,T	Topical forms 2-5%
13.			Injection 1%
14.			Injection 2%
15.			Injection 5% with 7.5% Glucose
16.	Lignocaine (A) +Adrenaline (B)	P,S,T	Injection 1% (A) + 1:200000 (5mcg/ml) (B)
17.			Injection 2% (A) + 1:200000 (5mcg/ml) (B)
18.	Prilocaine (A) +Lignocaine (B)	T	Cream 2.5% (A) + 2.5% (B)
Preoperative medication and sedation for short term procedures			
19.	Atropine	P,S,T	Injection 0.6 mg/ml
20.	Glycopyrrolate	S,T	Injection 0.2 mg/ml
21.	Midazolam	P,S,T	Tablet 7.5 mg
22.			Tablet 15 mg
23.			Oral liquid 2 mg/ml
24.			Injection 1 mg/ml
25.			Injection 5 mg/ml
26.			Injection 10 mg/ml
27.	Morphine	P,S,T	Injection 15 mg/ml
Analgesics, antipyretics, non steroidal anti inflammatory medicines, medicines used to treat gout and disease modifying agents used in rheumatoid disorders			
28.	Acetylsalicylic Acid	P,S,T	Tablet 300 mg to 500 mg
29.			Effervescent/ Dispersible/ Enteric
30.			coated Tablet 300 mg to 500 mg
31.	Diclofenac	P,S,T	Tablet 50 mg
32.			Injection 25 mg/ml
33.	Ibuprofen	P,S,T	Tablet 200 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
34.			Tablet 400 mg
35.			Oral liquid 100 mg/5 ml
36.	Mefenamic acid	P,S,T	Capsule 250 mg
37.			Capsule 500 mg
38.			Tablet 500 mg
39.			Tablet 650 mg
40.	Paracetamol	P,S,T	All licensed oral liquid dosage forms and strengths
41.			Injection 150 mg/ml
42.			Suppository 80 mg
43.			Suppository 170 mg
Opioid analgesics			
44.	Fentanyl	S,T	Injection 50 mcg/ml
45.			Tablet 10 mg
46.	Morphine	P,S,T	Injection 10 mg/ml
47.			Injection 15 mg/ml
48.			Capsule 50 mg
49.	Tramadol	S,T	Capsule 100 mg
50.			Injection 50 mg/ml
Medicines used to treat gout, Disease modifying agents and rheumatoid disorder			
51.	Allopurinol	P,S,T	Tablet 100 mg
52.			Tablet 300 mg
53.	Colchicine	P,S,T	Tablet 0.5 mg
54.	Azathioprine	S, T	Tablet 50 mg
55.	Hydroxychloroqui Ne	S,T	Tablet 200 mg
56.			Tablet 400 mg
57.	Leflunomide	S,T	Tablet 10 mg
58.			Tablet 20 mg
59.			Tablet 5 mg
60.	Methotrexate	S,T	Tablet 7.5 mg
61.			Tablet 10 mg
62.			Injection 25 mg/ ml
63.	Sulfasalazine	S, T	Tablet 500 mg
Anti-allergic and medicines used in anaphylaxis			
64.	Adrenaline	P,S,T	Injection 1 mg/ml
65.			Tablet 10 mg
66.	Cetirizine	P,S,T	Oral liquid 5 mg/5 ml
67.			Tablet 4 mg
68.	Chlorpheniramine	P,S,T	Oral liquid 2 mg/5 ml
69.			Tablet 0.5 mg
70.	Dexamethasone	P,S,T	Injection 4 mg/ml
71.	Hydrocortisone	P,S,T	Powder for Injection 100 mg
72.	Pheniramine	P,S,T	Injection 22.75 mg/ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
73.	Prednisolone	P,S,T	Tablet 5 mg
74.			Tablet 10 mg
75.			Tablet 20 mg
76.			Oral liquid 5 mg/5 ml
77.			Oral liquid 15 mg/5 ml
Antidotes and other substances used in poisoning			
78.	Activated charcoal	P,S,T	Powder (as licensed)
79.	Atropine	P,S,T	Injection 1 mg/ml
80.	Calcium gluconate	P,S,T	Injection 100 mg/ml
81.	Desferrioxamine	S,T	Powder for Injection 500 mg
82.	Methylthioninium chloride (Methylene blue)	S,T	Injection 10 mg/ml
83.	Naloxone	P,S,T	Injection 0.4 mg/ml
84.	Neostigmine	P,S,T	Injection 0.5 mg/ml
85.	Snake venom antiserum a)	P,S,T	a) Injection
86.	Soluble/ liquidpolyvalent b) Lyophilizedpolyvalent		b) Powder for Injection
87.	Pralidoxime chloride (2-PAM)	P,S,T	Injection 25 mg/ml
88.	Sodium nitrite	S,T	Injection 30 mg/ml
89.	Sodium thiosulphate	S,T	Injection 100 mg/ml
Anticonvulsants/ Anti-epileptics			
90.	Carbamazepine	P,S,T	Tablet 100 mg
91.			Tablet 200 mg
92.			CR Tablet 200 mg
93.			Tablet 400 mg
94.			CR Tablet 400 mg
95.			Oral liquid 100 mg/5 ml
96.			Oral liquid 200 mg/5 ml
97.	Diazepam	P,S,T	Oral liquid 2 mg/5 ml
98.			Injection 5 mg/ml
99.			Suppository 5 mg
100.	Lorazepam	P,S,T	Tablet 1 mg
101.			Tablet 2 mg
102.			Injection 2 mg/ml
103.	Magnesium sulphate	S,T	Injection 500 mg/ml
104.	Phenobarbitone	P,S,T	Tablet 30 mg
105.			Tablet 60 mg
106.			Oral liquid 20 mg/5 ml
107.		S,T	Injection 200 mg/ml
108.	Phenytoin	P,S,T	Tablet 50 mg
109.			Tablet 100 mg
110.			Tablet 300 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
111.	Sodium valproate	P,S,T	ER Tablet 300 mg
112.			Oral liquid 30 mg/5 ml
113.			Oral liquid 125 mg/5 ml
114.			Injection 25 mg/ml
115.			Injection 50 mg/ml
116.			Tablet 200 mg
117.			Tablet 300 mg
118.			CR Tablet 300 mg
119.			Tablet 500 mg
120.			CR Tablet 500 mg
121.			Oral liquid 200 mg/5ml
122.		T	Injection 100 mg/ml
Intestinal Anti-helminthics			
123.	Albendazole	P,S,T	Tablet 400 mg
124.			Oral liquid 200 mg/5 ml
125.	Mebendazole	P,S,T	Tablet 100 mg
126.			Oral liquid 100 mg/5 ml
127.	Diethylcarbamazin (Antifilarial)	P,S,T	Tablet 50 mg
128.			Tablet 100 mg
129.			Oral liquid 120 mg/5 ml
130.	Praziquantel (Anti-schistosomal)	S,T	Tablet 600 mg
Antibacterial			
131.	Amoxicillin	P,S,T	Capsule 250 mg
132.			Capsule 500 mg
133.			Oral liquid 250 mg/5 ml
134.	Amoxicillin (A) + Clavulanic acid (B)	P,S,T	Tablet 500 mg (A) + 125 mg (B)
135.			Oral liquid 200 mg (A) + 28.5 mg (B)/5 ml
136.			Dry Syrup 125 mg (A) + 31.25 (B)/5 ml
137.		S,T	Powder for Injection 1 g (A) + 200 mg (B)
138.			Powder for Injection 500 mg (A) + 100 mg (B)
139.	Ampicillin	P,S,T	Powder for Injection 500 mg
140.	Benzathine benzylpenicillin		Powder for Injection 1 g
141.	P,S,T	Powder for Injection 6 lac units	
142.		Powder for Injection 12 lac units	
143.	Benzyl penicillin	P,S,T	Powder for Injection 10 lac units
144.	Cefadroxil	P,S,T	Tablet 500 mg
145.			Tablet 1 g
146.			Oral liquid 125 mg/5 ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
147.	Cefazolin	P,S,T	Powder for Injection 500 mg
148.			Powder for Injection 1 g
149.	Cefixime	S,T	Tablet 200 mg
150.			Tablet 400 mg
151.			Oral liquid 50 mg/5 ml
152.			Oral liquid 100 mg/5 ml
153.	Cefotaxime	S,T	Powder for Injection 250 mg
154.			Powder for Injection 500 mg
155.			Powder for Injection 1 g
156.	Ceftazidime	S,T	Powder for Injection 250 mg
157.			Powder for Injection 1 g
158.	Ceftriaxone	S,T	Powder for Injection 250 mg
159.			Powder for Injection 500 mg
160.			Powder for Injection 1 g
161.	Cloxacillin	P,S,T	Capsule 250 mg
162.			Capsule 500 mg
163.			Oral Liquid 125 mg/5 ml
164.			Powder for Injection 250 mg
165.	Azithromycin	P,S,T	Tablet 250 mg
166.			Tablet 500 mg
167.			Oral liquid 200 mg/5ml
168.			Powder for Injection 500 mg
169.	Ciprofloxacin	P,S,T	Tablet 250 mg
170.			Tablet 500 mg
171.			Oral liquid 250 mg/5ml
172.			Injection 200 mg/100 ml
173.	Co-trimoxazole [Sulphamethoxazole (A) + Trimethoprim (B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B)
174.			Tablet 800 mg (A) + 160 mg (B)
175.			Oral liquid 200 mg (A) + 40 mg(B)/5 ml
176.	Doxycycline	P,S,T	Capsule 100 mg
177.	Gentamicin	P,S,T	Injection 10 mg/ml
178.			Injection 40 mg/ml
179.	Metronidazole	P,S,T	Tablet 200 mg
180.			Tablet 400 mg
181.			Oral liquid 200 mg/5 ml
182.			Injection 500 mg/100 ml
183.	Nitrofurantoin	P,S,T	Tablet 100 mg
184.			Oral liquid 25 mg/5 ml
185.	Clofazimine (Anti leprosy)	P,S,T	Capsule 50 mg
186.			Capsule 100 mg
187.	Dapsone (Anti leprosy)	P,S,T	Tablet 25 mg
188.			Tablet 50 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
189.			Tablet 100 mg
190.	Rifampicin (Anti leprosy)	P,S,T	Capsule 150 mg
191.			Capsule 300 mg
192.	Capreomycin	P, S, T	Powder for Injection 1 g
Antifungal medicines			
193.	Clotrimazole	P,S,T	Pessary 100 mg
194.			Tablet 100 mg
195.			Tablet 50 mg
196.			Tablet 150 mg
197.	Fluconazole	P,S,T	Tablet200 mg
198.			Tablet 400 mg
199.			Oral liquid 50 mg/5 ml
200.		S,T	Injection 200 mg /100 ml
201.			Tablet 125 mg
202.	Griseofulvin	P,S,T	Tablet 250 mg
203.			Tablet 375 mg
Antiviral medicines			
204.			Tablet 200 mg
205.			Tablet 400 mg
206.	Acyclovir (Anti herpes)	P,S,T	Powder for Injection 250 mg
207.			Powder for Injection 500 mg
208.			Oral liquid 400 mg/5 ml
Medicines for hepatitis B and hepatitis C			
209.			Tablet 0.5 mg
210.	Entecavir	S,T	Tablet 1 mg
211.			Injection 180 mcg
212.			Injection 80 mcg
213.	Pegylated interferon alfa 2a	S,T	Injection 100 mcg
214.			Injection 120 mcg
215.	Ribavirin	S,T	Capsule 200 mg
216.	Sofosbuvir	S,T	Tablet 400 mg
217.	Tenofovir	S,T	Tablet 300 mg
Antiprotozoal Medicines			
218.			Tablet 200 mg
219.			Tablet 400 mg
220.	Metronidazole	P,S,T	Injection 500 mg/100 ml
221.			Oral liquid 200 mg/5 ml
222.	Amphotericin B a) Amphotericin B(conventional) b) Lipid/ Liposomal Amphotericin B	S,T	Powder for Injection 50 mg
Antimalarial medicines			
223.	Artemether (A) +	P,S,T	Tablet 40 mg (A) + 240 mg (B)

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
224.	Lumefantrine (B)		Tablet 80 mg (A) + 480 mg (B)
225.			Tablet 20 mg (A) + 120 mg (B)
226.			Oral liquid 80 mg (A) + 480 mg(B)/5 ml
227.	Artesunate	P,S,T	Powder for Injection 60 mg
228.			Powder for Injection 120 mg
229.	Artesunate (A) + Sulphadoxine - Pyrimethamine (B). Combi pack (A+B)	P,S,T	1 Tablet 25 mg (A) + 1 Tablet (250 mg + 12.5 mg) (B)
230.			1 Tablet 50 mg (A) + 1 Tablet(500 mg + 25 mg) (B)
231.			1 Tablet 100 mg (A) + 1 Tablet(750 mg + 37.5 mg) (B)
232.			1 Tablet 150 mg (A) + 2 Tablet(500 mg + 25 mg) (B)
233.			1 Tablet 200 mg (A) + 2 Tablet(750 mg + 37.5 mg) (B)
234.	Chloroquine	P,S,T	Tablet 150 mg
235.			Oral liquid 50 mg/5 ml
236.	Primaquine	P,S,T	Tablet 2.5 mg
237.			Tablet 7.5 mg
238.			Tablet 15 mg
239.	Quinine	P,S,T	Tablet 300 mg
240.			Injection 300 mg/ml
Antipneumocystosis and antitoxoplasmosis medicines			
241.	Co-trimoxazole[Sulphamethoxazole (A) + Trimethoprim(B)]	P,S,T	Tablet 400 mg (A) + 80 mg (B)
242.			Tablet 800 mg (A) + 160 mg (B)
243.			Oral liquid 200 mg (A) + 40 mg(B)/5 ml
Migraine Prophylaxis			
244.	Flunarizine	P,S,T	Tablet 5 mg
245.			Tablet 10 mg
246.	Propranolol	P,S,T	Tablet 40 mg
247.			Tablet 10 mg
248.			Tablet 80 mg
Antianaemia medicines			
249.	Erythropoietin	S,T	Injection 2000 IU/ml
250.			Injection 10000 IU/ml
251.	Ferrous salts	P,S,T	Tablet equivalent to 60 mg of elemental iron
252.			Oral liquid equivalent to 25 mg of elemental iron/ml
253.	Ferrous salt (A) + Folic acid (B)	P,S,T	Tablet 45mg elemental iron (A) +400 mcg (B)

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
254.			Tablet 100 mg elemental iron (A) + 500 mcg (B)
255.			Oral liquud 20 mg elemental iron(A) + 100 mcg (B)/ml
256.	Folic acid	P,S,T	Tablet 5 mg
257.	Hydroxocobalamin	P,S,T	Injection 1 mg/ml
258.	Hydroxyurea	P,S,T	Capsule 500 mg
259.	Iron sucrose	S,T	Injection 20 mg/ml
260.	Enoxaparin	T	Injection 40 mg/0.4 ml
261.			Injection 60 mg/0.6 ml
262.	Heparin	S,T	Injection 1000 IU/ml
263.			Injection 5000 IU/ml
264.	Phytomenadione(Vitamin K1)	P,S,T	Tablet 10mg
265.			Injection 10 mg/ml
266.	Protamine	S,T	Injection 10 mg/ml
267.	Tranexamic acid	P,S,T	Tablet 500 mg
268.			Injection 100 mg/ml
269.	Warfarin	S,T	Tablet 1mg
270.			Tablet 2 mg
271.			Tablet 3 mg
272.			Tablet 5 mg
Cardiovascular medicines (Medicines used in angina)			
273.	Clopidogrel	P,S,T	Tablet 75 mg
274.	Diltiazem	P,S,T	Tablet 30 mg
275.			Tablet 60 mg
276.			SR Tablet 90 mg
277.		T	Injection 5 mg/ml
278.	Glyceryl trinitrate	P,S,T	Sublingual tablet 0.5 mg
279.		S,T	Injection 5 mg/ml
280.	Isosorbide-5- mononitrate	P,S,T	Tablet 10 mg
281.			Tablet 20 mg
282.			SR Tablet 30 mg
283.			SR Tablet 60 mg
284.	Isosorbide dinitrate	P,S,T	Tablet 5 mg
285.			Tablet 10 mg
286.	Metoprolol	P,S,T	Tablet 25 mg
287.			Tablet 50 mg
288.			SR Tablet 25 mg
289.			SR Tablet 50 mg
290.	Adenosine	S,T	Injection 3 mg/ml
291.	Amiodarone	S,T	Tablet 100 mg
292.			Tablet 200 mg
293.			Injection 50 mg/ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
294.	Lignocaine	S,T	Injection 2% (Preservative free for IV use)
295.	Verapamil	S,T	Tablet 40 mg
296.			Tablet 80 mg
297.			Injection 2.5 mg/ml
298.	Dobutamine	S,T	Injection 50 mg/ml
299.	Dopamine	S,T	Injection 40 mg/ml
Antihypertensive medicines			
300.	Amlodipine	P,S,T	Tablet 2.5 mg
301.			Tablet 5 mg
302.			Tablet 10 mg
303.	Atenolol	P,S,T	Tablet 50 mg
304.			Tablet 100 mg
305.	Enalapril	P,S,T	Tablet 2.5 mg
306.			Tablet 5 mg
307.	Hydrochlorothiazide	P,S,T	Tablet 12.5 mg
308.			Tablet 25 mg
309.	Labetalol	P,S,T	Injection 5 mg/ml
310.	Methyldopa	P,S,T	Tablet 250 mg
311.			Tablet 500 mg
312.	Ramipril	P,S,T	Tablet 2.5 mg
313.			Tablet 5 mg
314.	Telmisartan	P,S,T	Tablet 20 mg
315.			Tablet 40 mg
316.			Tablet 80 mg
317.	Digoxin	S,T	Tablet 0.25 mg
318.			Oral liquid 0.05 mg/ml
319.			Injection 0.25 mg/ml
320.	Noradrenaline	S,T	Injection 2 mg/ml
Antithrombotic medicine (Cardiovascular/ Cerebrovascular)			
321.	Acetylsalicylic acid	P,S,T	Effervescent/ Dispersible/ Enteric coated Tablet 75 mg
322.			Effervescent/ Dispersible/ Enteric coated Tablet 100 mg
323.			Effervescent/ Dispersible/ Enteric coated Tablet 150 mg
324.	Heparin	S,T	Injection 1000 IU/ml
325.			Injection 5000 IU/ml
326.	Streptokinase	S,T	Injection 750,000 IU
327.			Injection 15,00,000 IU
328.	Atorvastatin (Hypolipidemic)	P,S,T	Tablet 10 mg
329.			Tablet 20 mg
330.			Tablet 40 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
Dermatological medicines (Topical)			
331.	Clotrimazole	P,S,T	Cream 1%
332.	Methylrosanilinium chloride(Gentian Violet)	P,S,T	Topial preparation 0.25% to 2%
333.	Povidone iodine	P,S,T	Solution 4% to 10%
334.	Silver sulphadiazine	P,S,T	Cream 1%
335.	Betamethasone	P,S,T	Cream 0.05%
336.			Cream 0.1%
337.	Calamine	P,S,T	Lotion (As per IP)
338.	Benzoyl peroxide	P,S,T	Gel 2.5%
339.	Coal tar	P,S,T	Solution 5%
340.	Salicylic acid	P,S,T	Ointment 6%
341.	Glycerin	P,S,T	Oral Liquid
342.	White Petrolatum	P,S,T	Jelly 100%
Scabicides and pediculicides			
343.	Permethrin	P,S,T	Lotion 1%
344.			Cream 5%
Diagnostic agents (Ophthalmic)			
345.	Fluorescein	S,T	Eye drop 1%
346.	Lignocaine	S,T	Eye drop 4%
347.	Tropicamide	S,T	Eye drop 1%
Diagnostic Radiocontrast			
348.	Barium sulphate	S,T	Oral liquid 100% w/v
349.			Oral liquid 250% w/v
350.	Iohexol	S,T	Injection 140 to 350 mg iodine/ml
Disinfectants and antiseptics			
351.	Cetrimide	P,S,T	Solution 20% (Concentrate for dilution)
352.	Chlorhexidine	P,S,T	Solution 5% (Concentrate for dilution)
353.	Ethyl alcohol(Denatured)	P,S,T	Solution 70%
354.	Hydrogen peroxide	P,S,T	Solution 6%
355.	Methylrosanilinium chloride(Gentian Violet)	P,S,T	Topial preparation 0.25% to 2%
356.	Povidone iodine	P,S,T	Solution 4% to 10%
357.	Bleaching powder	P,S,T	Containing not less than 30% w/w of available chlorine (as per I.P.)
358.	Glutaraldehyde	S,T	Solution 2%
359.	Potassium permanganate	P,S,T	Crystals for topical solution
Diuretics			
360.	Furosemide	P,S,T	Tablet 40 mg
361.			Oral liquid 10 mg/ml
362.			Injection 10 mg/ ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
363.	Hydrochlorothiazide	P,S,T	Tablet 25 mg
364.			Tablet 50 mg
365.	Mannitol	P,S,T	Injection 10%
366.			Injection 20%
367.	Spironolactone	P,S,T	Tablet 25 mg
368.			Tablet 50 mg
Ear, nose and throat medicines			
369.	Ciprofloxacin	P,S,T	Drops 0.3 %
370.	Clotrimazole	P,S,T	Drops 1%
371.	Xylometazoline	P,S,T	Nasal drops 0.05 %
372.			Nasal drops 0.1 %
Gastrointestinal medicines			
373.	Omeprazole	P,S,T	Capsule 10 mg
374.			Capsule 20 mg
375.	Pantoprazole	S,T	Injection 40 mg
376.	Ranitidine	P,S,T	Tablet 150 mg
377.			Oral liquid 75 mg/5 ml
378.	Domperidone	P,S,T	Injection 25 mg/ml
379.			Tablet 10 mg
380.	Ondansetron	S,T	Oral liquid 1 mg/ml
381.			Tablet 4 mg
382.	Dicyclomine	P,S,T	Oral liquid 2 mg/5 ml
383.			Injection 2 mg/ml
384.	Hyoscine butylbromide	P,S,T	Tablet 10 mg
385.			Oral Solution 10mg/5ml
386.	Bisacodyl	P,S,T	Injection 10 mg/ml
387.			Tablet 10 mg
388.	Lactulose	S,T	Injection 20 mg/ml
389.			Tablet 5 mg
390.	Oral rehydration salts	P,S,T	Suppository 5 mg
391.			Oral liquid 10 g/15 ml
392.	Zinc sulphate	P,S,T	As licensed
393.	Dispersible Tablet 20 mg		
Hormones, other endocrine medicines and contraceptives			
394.	Dexamethasone	S,T	Tablet 0.5 mg
395.			Injection 4 mg/ml
396.	Hydrocortisone	P,S,T	Tablet 5 mg
397.			Tablet 10 mg
398.			Injection 100 mg/ml
399.	Methylprednisolone	S,T	Tablet 8 mg
400.			Tablet 16 mg
401.			Tablet 32 mg
402.			Injection 40 mg/ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
403.	Prednisolone	P,S,T	Tablet 5 mg
404.			Tablet 10 mg
405.			Tablet 20 mg
Contraceptives			
406.	Ethinylestradiol(A) + Levonorgestrel	P,S,T	Tablet 0.03 mg (A) + 0.15 mg (B)
407.	Ethinylestradiol(A) + Norethisterone	P,S,T	Tablet 0.035 mg (A) + 1 mg (B)
408.	IUD containing Copper	P,S,T	As licensed
409.	Condom	P,S,T	As per the standards prescribed in Schedule R of Drugs and Cosmetics rules, 1945
410.	Ethinylestradiol	P,S,T	Tablet 0.01 mg
411.			Tablet 0.05 mg
412.	Levonorgestrel	P,S,T	Tablet 0.75 mg
Diabetes mellitus			
413.	Glimepiride	P,S,T	Tablet 1 mg
414.			Tablet 2 mg
415.	Insulin (Soluble)	P,S,T	Injection 40 IU/ml
416.	Intermediate Acting (NPH) Insulin	P,S,T	Injection 40 IU/ml
417.	Metformin	P,S,T	Tablet 500 mg
418.			Tablet 750 mg
419.			Tablet 1000 mg
420.	Premix Insulin30:70 Injection(Regular:NPH)	P,S,T	Injection 40 IU/ml
421.	Glucose (Hypoglycaemia)	P,S,T	Injection 25 %
422.	Clomiphene (Ovulation)	T	Tablet 50 mg
423.			Tablet 100 mg
424.	Norethisterone	P,S,T	Tablet 5 mg
Thyroid and antithyroid medicines			
425.	Carbimazole	P,S,T	Tablet 5 mg
426.			Tablet 10 mg
427.	Levothyroxine	P,S,T	Tablet 12.5 mcg to 150 mcg*
Muscle relaxants and cholinesterase inhibitors			
428.	Atracurium	S,T	Injection 10 mg/ml
429.	Neostigmine	S,T	Tablet 15 mg
430.			Injection 0.5 mg/ml
Medicines for neonatal care			
431.	Surfactant	S,T	Suspension for intratracheal instillation (As licensed)
432.			
Anti-infective medicine			
433.	Acyclovir	P,S,T	Ointment 3%

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
434.	Ciprofloxacin	P,S,T	Drops 0.3 %
435.			Ointment 0.3%
436.	Erythromycin	P,S,T	Ointment 0.5%
437.	Gentamicin	P,S,T	Drops 0.3%
438.	Povidone iodine	P,S,T	Drops 0.6% & Drops 5%
439.	Prednisolone(Antiinflammatory medicine)	P,S,T	Drops 0.1%
440.			Drops 1%
441.	Proparacaine (Local anaesthetics)	P,S,T	Drops 0.5%
442.	Acetazolamide(Miotics)	P,S,T	Tablet 250 mg
443.	Pilocarpine(Miotics)	P,S,T	Drops 2%
444.			Drops 4%
445.	Timolol(Miotics)	P,S,T	Drops 0.25%
446.			Drops 0.5%
Mydriatics			
447.	Atropine	P,S,T	Drops 1%
448.			Ointment 1%
449.	Homatropine	P,S,T	Drops 2%
450.	Phenylephrine	P,S,T	Drops 5%
451.			Drops 10 %
452.	Tropicamide	P,S,T	Drops 1%
453.	Carboxymethylcellulose	P,S,T	Drops 0.5% & Drops 1 %
Oxytocics and Antioxytocics			
454.	Dinoprostone	S,T	Tablet 0.5 mg
455.			Gel 0.5 mg
456.	Methylergometrine	P,S,T	Tablet 0.125 mg
457.			Injection 0.2 mg/ml
458.	Mifepristone	T	Tablet 200 mg
459.	Misoprostol	T	Tablet 100 mcg
460.			Tablet 200 mcg
461.	Oxytocin	S,T	Injection 5 IU/ml
462.			Injection 10 IU/ml
463.	Betamethasone(pre term labour)	P,S,T	Injection 4 mg/ml
464.	Nifedipine(pre term labour)	S,T	Tablet 10 mg
Psychotherapeutic medicines			
465.	Risperidone	P,S,T	Tablet 2 mg
466.			Tablet 4 mg
467.			Tablet 1 mg
468.			Oral liquid 1 mg/ml
469.	Amitriptyline	P,S,T	Tablet 10 mg
470.			Tablet 25 mg
471.			Tablet 50 mg

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
472.			Tablet 75 mg
473.			Tablet 5 mg
474.	Escitalopram	S,T	Tablet 10 mg
475.			Tablet 20 mg
476.	Fluoxetine	P,S,T	Capsule 10 mg
477.			Capsule 20 mg
478.	Lithium	S,T	Tablet 300 mg
479.	Sodium valproate	P,S,T	Tablet 200 mg
480.			Tablet 500 mg
481.			Tablet 0.25 mg
482.	Clonazepam	P,S,T	Tablet 0.5 mg
483.			Tablet 1 mg
484.			Capsule 10 mg
485.	Clomipramine	S,T	Capsule 25 mg
486.			Capsule 75 mg
487.			Capsule 10 mg
488.	Fluoxetine	P,S,T	Capsule 20 mg
489.			Capsule 40 mg
490.			Capsule 60 mg

Medicines acting on the respiratory tract

491.			Inhalation (MDI/DPI) 100 mcg/dose
492.			Inhalation (MDI/DPI) 200 mcg/dose
493.	Budesonide	P,S,T	Respirator solution for use in nebulizer 0.5 mg/ml
494.			Respirator solution for use in nebulizer 1 mg/ml
495.			Inhalation (MDI/DPI) 100 mcg (A) + 6 mcg (B)
496.	Budesonide (A)+ Formoterol (B)	P,S,T	Inhalation (MDI/DPI) 200 mcg (A) + 6 mcg (B)
497.			Inhalation (MDI/DPI) 400 mcg (A) + 6 mcg (B)
498.	Hydrocortisone	P,S,T	Injection 100 mg
499.			Injection 200 mg
500.	Ipratropium	P,S,T	Respirator solution for use in nebulizer 250 mcg/ml
501.			Inhalation (MDI/DPI) 20 mcg/dose
502.			Tablet 2 mg
503.			Tablet 4 mg
504.			Oral liquid 2 mg/5 ml
505.	Salbutamol	P,S,T	Inhalation (MDI/DPI) 100 mcg/dose
506.			Respirator solution for use in nebulizer 5mg/ml

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
507.	Tiotropium	P,S,T	Inhalation (MDI) 9 mcg/dose
508.			Inhalation (DPI) 18 mcg/dose
Solutions correcting water, electrolyte disturbances			
509.	Glucose	P,S,T	Injection 5%
510.			Injection 10%
511.			Injection 25%
512.			Injection 50%
513.	Glucose (A) + Sodium chloride(B)	P,S,T	Injection 5% (A) + 0.9% (B) L
514.	Oral rehydration salts	P,S,T	As licensed
515.	Potassium chloride	P,S,T	Injection 150 mg/ml
516.			Oral liquid 500 mg/5 ml
517.	Ringer lactate	P,S,T	Injection (as per IP)
518.	Sodium bicarbonate	P,S,T	Injection (as per IP)
519.	Sodium chloride	P,S,T	Injection 0.9%
520.		S,T	Injection 0.45%
521.			Injection 3%
522.	Water for Injection	P,S,T	Injection
Vitamins and minerals			
523.	Ascorbic acid(Vitamin C)	P,S,T	Tablet 100 mg
524.			Tablet 500 mg
525.	Calcium carbonate	P,S,T	Tablet 250 mg
526.			Tablet 500 mg
527.	Calcium gluconate	P,S,T	Injection 100 mg/ml
528.	Cholecalciferol	P,S,T	Tablet 1000 IU,
529.			Tablet 60000 IU
530.			Oral liquid 400 IU/ml
531.	Nicotinamide	P,S,T	Tablet 50 mg
532.	Pyridoxine	P,S,T	Tablet 10 mg
533.			Tablet 50 mg
534.			Tablet 100 mg
535.	Riboflavin	P,S,T	Tablet 5 mg
536.	Thiamine	P,S,T	Tablet 100 mg
537.			Injection 100 mg/ml
538.	Vitamin A	P,S,T	Capsule 5000 IU
539.			Capsule 50000 IU
540.			Capsule 100000 IU
541.			Oral liquid 100000 IU/ml
Others			
542.	Rabies vaccine	P,S,T	
543.	Haemodialysis fluid (Dialysis solutions)	S,T	As licensed
544.	Intraperitoneal dialysis	S,T	As licensed

Sr. No.	Name of Drug	Level of care in NLEM	Dosage Type
	solution (Dialysis solutions)		